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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)

3.2 §2.1046 Conducted Output Power Reporting only -

3.3 §96.41 Peak-to-Average Ratio Pass -

3.4 §96.41 Effective Isotropic Radiated Power Pass -
§2.1049 . . .

35 Occupied Bandwidth Reporting only -
896.41
§2.1051

3.6 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 . .

3.7 Conducted Spurious Emission Pass -
896.41

Frequency Stability for
3.8 §2.1055 Pass -
Temperature & Voltage

§2.1051 . . . Under limit

4.4 Radiated Spurious Emission Pass 7.10 dB at
896.41 10987.000 MHz

Declaration of Conformity:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in
accordance with the regulation limits or requirements declared by manufacturers.
I's means measurement values may risk exceeding the limit of regulation standards, if
measurement uncertainty is include in test results.

2. The measurement uncertainty please refer to this report "Uncertainty of Evaluation”.

Comments and Explanations:

The product specifications of the EUT presented in the report are declared by the manufacturer who
shall take full responsibility for the authenticity.

Reviewed by: Wei Chen
Report Producer: Michelle Chen
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG271554K

1 General Description

1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Touch Computer

Brand Name Zebra

Model Name TC78A1

FCCID UZ7TC78A1

Sample 1 SE5500 + Premium config
Sample 2 SE4770 + Base config
Sample 3 SE5500 + Base config

EUT supports Radios application

GSM/EGPRS/WCDMA/HSPA/LTE/5G NR/NFC/GNSS

WLAN 11a/b/g/n HT20/HT40
WLAN 11ac VHT20/VHT40/VHT80/VHT160
WLAN 11ax HE20/HE40/HE80/HE160

Bluetooth BR/EDR/LE

HW Version EV2
. athena_A11_userdebug_GMS_RelKey 2022-07-14-173
SW Version 3_product_SE
MFD 11JUN22
EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer.

Specification of Accessories

Adapter

Brand Name |Zebra Part Number

PWR-WUA5V12WO0US

Battery 1X

Brand Name |Zebra Part Number

BT-000442-0020

Battery 1.5X

Brand Name |Zebra Part Number

BT-000442-0820

Wireless Battery

Brand Name |Zebra Part Number

BT-000442-002A

USB TYPE A to TYPE C cable

Brand Name |Zebra Part Number

CBL-TC5X-USBC2A-01

USB TYPE C to 3.5mm audio
connector

Brand Name |Zebra Part Number

ADP-USBC-35MM1-01

3.5mm Earphone

Brand Name |Zebra Part Number

HDST-35MM-PTVP-01

USB TYPE C Earphone

Brand Name |Zebra Part Number

HPST-USBC-PTT1-01

Trigger Handle

Brand Name |Zebra Part Number

TRG-NGTC5-ELEC-01

Soft Holster

Brand Name |Zebra Part Number

SG-NGTC5TC7-HLSTR-01

TC53/TC58 RUGGED BOOT

Brand Name |Zebra Part Number

SG-NGTC5EXO1-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. :

FG271554K

1.2 Product Specification of Equipment Under Test

Product Specification is subject to this standard

Tx Frequency

3552 MHz ~ 3694.98 MHz

Rx Frequency

3552 MHz ~ 3694.98 MHz

Bandwidth

10 MHz / 20 MHz / 40 MHz

Maximum Output Power to Antenna

22.45 dBm

Antenna Type

<Ant. 11>: PIFA Antenna
<Ant. 12>: PIFA Antenna

Antenna Gain

<Ant. 11>: -0.48 dBi
<Ant. 12>: 0.43 dBi

Type of Modulation

PI/2 BPSK / QPSK / 16QAM / 64QAM / 256 QAM

Remark: The above EUT's information was declared by manufacturer. Please refer to Comments and

Explanations in report summary.

1.3 Modification of EUT

No modifications are made to the EUT during all test items.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FGLTE96 Version 2.4
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1.4 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory
No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
Test Site Location TEL: +886-3-327-3456
FAX: +886-3-328-4978

Sporton Site No.

Test Site No.

THO3-HY
Test Engineer Sherry Wu and Luffy Lin
Temperature (°C) 23.5~25.0
Relative Humidity (%) 48~52
Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
03CH12-HY (TAF Code: 3786)
Test Engineer Jack Cheng, Wilson Wu, Jesse Fan and Tim Lee
Temperature (°C) 20~25
Relative Humidity (%) 50~60
The Radiated Spurious Emission test item subcontracted to Sporton
Remark

International Inc. Wensan Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786

1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

+ FCC KDB 940660 D01 Part 96 CBRS Eqpt v03

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3. The TAF code is not including all the FCC KDB listed without accreditation.
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2

2.1 Test Mode
Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03r01 with maximum output power.
For radiated measurement, the measured emission level of the EUT was maximized by rotating the
EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:
flat, Y: portrait, Z: landscape), and adjusting the measurement antenna orientation, following C63.26
exploratory test procedures and only the worst case emissions were reported in this report.
. . Test
Bandwidth (MHz) Modulation RB #
Channel
Test Items Band —_
10 | 15 | 20 | 40 BPSK QPSK|[16QAM [64QAM [256QAM [ 1 [Half|Full | L M [ H
Max. Output
n48 v - v \Y v v v v v v v v v |[v]v
Power
26dB and 99%
. n48 v - \Y \Y \Y \Y \Y v v v \Y
Bandwidth
Conducted
n48 \Y = \Y \Y \Y \Y \Y \Y \Y \Y v v \Y v
Band Edge
Peak-to-Average
) n48 = \Y \Y \Y \Y \Y \Y v \Y
Ratio
Conducted
Spurious n48 v - Y v v v v v | Vv
Emission
E.LR.P n48 \Y = \Y \ \Y \Y \Y \Y \Y Max. Power
Frequency
i~ n48 = \Y \Y \Y %
Stability
Radiated
Spurious n48 Worst Case Y Y Y
Emission

1. The mark “v “ means that this configuration is chosen for testing

2. The mark “-“ means that this bandwidth is not supported.

3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious
emission test under different RB size/offset and modulations in exploratory test. Subsequently, only
the worst case emissions are reported.

Remark 4. All the radiated test cases were performed with Battery 1X and Sample 1.

5. For radiated measurement, pre-scanned in two modes, DFT-s OFDM and CP OFDM. The worst
cases (DFT-s OFDM) were recorded in this report, and the worst modes of FR1 and LTE for
simultaneous transmission were verified and compliant.

6. Test combination is EN-DC 66A_n48A.

7. One representative bandwidth is selected to perform PAR and frequency stability.

Test Configuration of Equipment Under Test

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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2.2 Connection Diagram of Test System

120V ac/E0Hz
EUT
(Adapter)

L]

EUT
{USE TYFE A to TYFE C cable)

EUT

Sy=stem Simulator

2.3 Support Unit used in test configuration

Item [Equipment Brand Name Model No. FCC ID Data Cable |Power Cord
1, [PCWirelessTest |\ hritsu MT8000A N/A N/A Unshielded, 1.8 m
Platform

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-3456 Page Number : 9 of 23
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2.5 Frequency List of Low/Middle/High Channels

5G NR n48 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 638000 641666 645332
40 Frequency 3570 3624.99 3679.98
Channel 637334 641666 646000

20 Frequency 3560.01 3624.99 3690
Channel 637000 641666 646332
10 Frequency 3555 3624.99 3694.98

TEL : 886-3-327-3456 Page Number : 10 of 23
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

|

System Simulator EUT

I

3.1.3Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band Edge and
Conducted Spurious Emission

Power Divider
System Simulator - ") \

EUT

(ol

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.

TEL : 886-3-327-3456 Page Number 0 11 of 23
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3.2 Conducted Output Power

3.2.1Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force

the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.
2 Set EUT at maximum power through the system simulator.
3.  Select lowest, middle, and highest channels for each band and different modulation.
4 Measure and record the power level from the system simulator.
TEL : 886-3-327-3456 Page Number 1 12 of 23
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2.  Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio

TEL : 886-3-327-3456 Page Number 1 13 of 23
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3.4 EIRP

3.4.1Description of the EIRP Measurement

The EIRP of mobile transmitters must not exceed 23 dBm /10 megahertz for LTE Band 48.

The testing follows ANSI C63.26-2015 Section 5.2.5.5
According to KDB 412172 D01 Power Approach,

EIRP = PT + GT — LC, where

PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

: Maximum EIRP Maximum PSD
Device
(dBm/10 MHz) (dBm/MHz)
End User Device 23 n/a

Remark: Total channel power is complied with EIRP limit 23dBm/10MHz.

3.4.2 Test Procedures

The testing follows procedure in Section 5.2 of ANSI C63.26-2015 and KDB 940660 D01 Part 96 CBRS

Eqpt v03 Section 3.2(b)(2)

Determine the EIRP by adding the effective antenna gain to the measured average conducted power

level.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FGLTE96 Version 2.4

Report No. : FG271554K
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

TEL : 886-3-327-3456 Page Number 1 15 of 23
FAX : 886-3-328-4978 Issued Date : Oct. 21, 2022

Report Template No.: BU5-FGLTE96 Version 2.4 Report Version 101



samonas. FCC RADIO TEST REPORT Report No. : FG271554K

3.6 Conducted Band Edge

3.6.1Description of Conducted Band Edge Measurement

The conducted power of any End User Device emission outside the fundamental emission (whether in
or outside of the authorized band) shall not exceed —13 dBm/MHz within 0 to B megahertz (where B is
the bandwidth in megahertz of the assigned channel or multiple contiguous channels of the End User
Device) above the upper CBSD-assigned channel edge and within 0 to B megahertz below the lower
CBSD-assigned channel edge. At all frequencies greater than B megahertz above the upper CBSD
assigned channel edge and less than B megahertz below the lower CBSD-assigned channel edge, the
conducted power of any End User Device emission shall not exceed —25 dBm/MHz. Notwithstanding
the emission limits in this paragraph, the Adjacent Channel Leakage Ratio for End User Devices shall
be at least 30 dB.

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used

Set spectrum analyzer with RMS detector.

o g M 0N

The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

For Adjacent Channel Leakage Ratio (ACLR) measurement,

1. The Adjacent Channel Leakage Ratio (ACLR) is the ratio of the average power in the assigned
aggregated channel bandwidth to the average power over the equivalent adjacent channel
bandwidth.

2. The option ACLR of spectrum analyzer is used and measures the ACLR ratio by setting
equivalent channel bandwidth.

3. The measured ACLR ratio shall be at least 30 dB.
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

96.41 (e)(2)
The conducted power of any emissions below 3530 MHz or above 3720 MHz shall not exceed
-40dBm/MHz.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
3. The middle channel for the highest RF power within the transmitting frequency was measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9. The limit line is -40dBm/MHz.
TEL : 886-3-327-3456 Page Number 1 17 of 23
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3.8 Frequency Stability

3.8.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary

supply voltage to ensure that the fundamental emission stays within the authorized frequency block.

The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center

frequency

3.8.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1.
2.

The EUT was set up in the thermal chamber and connected with the system simulator.

With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup
For radiated emissions below 30MHz

! RX Antenna
Im

""" 1

1m

1;

i
¥

1
Metal Full Soldered Ground Plane

&)
2 Spectrum Analyzer / Receiver

System Simulator

For radiated emissions from 30MHz to 1GHz

R Antenna

Im

I
Metal Full Soldered Ground Plane

System Simulator

= .

Spectrum Analyzer [ Receiver
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For radiated emissions from 1GHz to 18GHz

Spectrum Analyzer ! Receiver
System Simulator

For radiated emissions above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

- e Spectrum Analyzer / Receiver
System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz .

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.
2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.
3. The table was rotated 360 degrees to determine the position of the highest spurious emission.
4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.
5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.
6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
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5 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Calg);tegion Test Date Due Date Remark
F;rgv%;ar’gﬁ‘gs;* GWinstek | PSS-2005 ELB9008Y | 50Hz-60Hz |Feb. 23202259 o 552  Feb. 22, 2023 g";g;_ﬁfg
Aﬁg;ﬁér Rohde & FSV3044 101048 | 10Hz-44GHz |May 05, 2022("8% L1 2022 May 04, 2023 g";g;_ﬁfg
Temperaire | gspec SU-241 92003713 | -30°C ~95°C [May 19, 2022| /8% L1 29757  May 18, 2023 g";g;_ﬁfg
Sysiem | Anritsu MT8000A | 6261940327 FR1 [oct 29, 2021 8% 10 272 Oct. 28, 2022 goﬁgg_ﬁi‘;
Loop Antenna gg;‘\‘,’v‘;é‘ HFH2-22 100488 | 9 kHz~30 MHz |May 13, 2022 sseepblozaéyzzodzzzg May 12, 2023 (o§§ﬂif§?ﬁv)
Bilog Antenna| TESEQ oogoBoLNslléélDNgfoe 40103 & 07 | 30MHz~1GHz |Apr. 24, 2022 Sseepp..0286,122062222~ Apr. 23, 2023 (o§§ﬂii’3?ﬁv)
BiogAntenna | TEsEQ | CBLOILD& | 35L& - 30MHz-1GHZ |oct. 09, 2021 Sseepp..0286,122002222~ Oct. 08, 2022 (Oggﬂi‘gfﬁn
Horn Antenna | SCHWARZBE | BBHA9120D | 912001328 | 1GHz-18GHz |Dec. 03, 2021 Sseepb.OZSé,zz()()zZZZ~ Dec. 02, 2022 (osgﬂifg?gv)
Horn Antenna | SCHWARZBE | BBHA 9120 D | 912001212 | 1GHz-18GHz |Mar. 10, 2022 Sseepblofé’22(§222~ Mar. 09, 2023 (o?ggifg?ﬁv)
H Osr':';'ri:fna SCHV&RZBE BBHA 9170  |BBHA9170251| 18GHz~40GHz [Nov. 30, 2021 Sseepp..0286,122002222~ Nov. 29, 2022 (OESﬂTS?SY)
H Osr':i'ri:fna SCHV&RZBE BBHA 9170  |BBHA9170576| 18GHz~40GHz |May 14, 2022 Sseepp..0286,122002222~ May 13, 2023 (Ogggifgfﬁn
LoHPERE | SCHWARZBE BBHA 0170  |BBHA170576| 18GHZ~40GHzZ |May 14, 2022 Sseepb.OZSé,zz()()zZZZ~ May 13, 2023 (osgﬂifg?gv)
Preamplifier |COM-POWER|  PA-103 161075 | 10MHz~1GHz |Mar. 23, 2022 Sseepblofé’22(§222~ Mar. 22, 2023 (o?ggifg?ﬁv)
Preamplifier Aglient 84498 3008A02375 | 1GHz~26.5GHz |May 24, 2022 Sseepp..0286,122002222~ May 23, 2023 (OESﬂTS?SY)
Preamplifier | NS TROME |ERALOOMASCS| £c1900270 | 1GHz18GHZ |Dec. 27, 2021 sseepb.ozséyzzoozzzg Dec. 26, 2022 (Osgﬂifgf’:w
Preamplifier | EMEC EM18G40G 060715 | 18GHz~40GHz |Dec. 24, 2021 sseepblozsévzzoozzzg Dec. 23, 2022 (o?ggifg?ﬁv)
i‘r’g;rzug? Keysight N9O10A MY53470118 | 10Hz~44GHz |Jan. 12, 2022 Sseep;ﬁ,ofé,zzoozzzg Jan. 11, 2023 (Osggifgf’ljw
RF Cable ';BEEEF: SUCOFLEX 104 | MY9837/4PE | 9kHz~30MHz [Mar. 10, 2022 Sseepb.028é122002222~ Mar. 09, 2023 (o§§ﬂif§?ﬁv)
RFCable | HUBRR |SUCOFLEX 126E| 0058/126E | 30MHz~18GHz |Dec. 10, 2021 sseepb.ozséyzzoozzzg Dec. 09, 2022 (Osgﬂifgf’:w
RFCable | OUchen | SUCOFLEX102 | 5051342 | 30MHz-40GHz |Feb. 21, 2022 SSeepb.OZSé'22002222~ Feb. 20, 2023 (o?ggifg?ﬁv)
RFCable | QUCkem | SUCOFLEX102 | 803953/2 | 30MHz~40GHzZ |Mar. 08, 2022 S,;f{f%f%;; Mar. 07, 2023 (o:?éﬂifgf’ﬁn
Filter Wainwright “é'gﬁéé%&%%géz SN1 1'P2£':ZFiT:§h Mar. 15, 2022 Sseepb.028é122002222~ Mar. 14, 2023 (o§§ﬂif§?ﬁv)
Filter Wainwright |0 SIS0 sz |30 BONPESS] gt 11, 2022 [S98 O ZE2 aul. 10, 2028 | (AT
Filter Wainwright |WLKS1200-12SS| SN2 L2GHZLOW | Mar. 15, 2022 SSeepb.OZSé'22002222~ Mar. 14, 2023 (O?Téﬂifg?gv)
TR T AT AT
Hygrometer | TECPEL DTM-303B TP140349 N/A Sep. 30, 2021 Sseepb.0286,122002222~ Sep. 29, 2022 (oigﬂifgf’ﬁv)
covoe | e | owom | wn LT e [BREE w |
Antenna Mast|  EMEC AM-BS-4500-B N/A 1m~4m N/A sseepblozsé'zzcgzzz{ N/A (Oiggifg?gw
Tum Table EMEC TT2000 N/A 0~360 Degree N/A SSeepb.OZSé'22002222~ N/A (o§§ﬂif§?SY)
Software Audix | E36.2009-8-24 | RK-000989 N/A N/A sseepb.ozséyzzoozzzg N/A (o§§ﬂif§f’ﬁv)
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samons. FCC RADIO TEST REPORT Report No. : FG271554K
6 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHZz)
Measuring Uncertainty for a Level of 331 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.25 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 381 dB
Confidence of 95% (U = 2Uc(y)) '
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Report No. : FG271554K

Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power) and EIRP

NR n48 Maximum Average Power [dBm] (GT - LC = -0.48 dB)

BW [MHz] [ RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
10 1 1 22.13 22.39 22.04
10 1 22 22.15 22.41 22.04
10 12 6 PI2 BPSK 22.17 22.45 22.07
10 1 0 21.67 21.91 21.55
10 1 23 21.56 21.84 21.50
10 24 0 21.68 21.93 21.56
10 1 1 22.15 22.35 22.01 2197 0.1574
10 1 22 22.15 22.35 22.03
10 12 6 T 22.21 22.42 22.07
10 1 0 21.14 21.34 21.04
10 1 23 21.09 21.35 20.98
10 24 0 21.17 21.41 21.07
10 1 1 16-QAM 20.94 21.23 20.87
10 1 1 64-QAM 19.75 19.87 19.57 20.75 0.1189
10 1 1 256-QAM 17.56 17.67 17.42

Limit EIRP < 23dBm/10MHz Result Pass
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NR n48 Maximum Average Power [dBm] (GT - LC = -0.48 dB)

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest EIRP (dBm) EIRP(W)
20 1 1 18.01 18.27 17.82
20 1 49 18.21 18.21 17.71
20 25 12 PII2 BPSK 18.05 18.34 17.78
20 1 0 21.66 21.90 21.43
20 1 50 21.78 21.78 21.31
20 50 0 18.12 18.27 17.84
20 1 1 18.02 18.28 17.87 2142 0.1387
20 1 49 18.13 18.12 17.78
20 25 12 SR 18.07 18.32 17.83
20 1 0 21.12 21.38 20.85
20 1 50 21.24 21.28 20.71
20 50 0 18.12 18.27 17.83
20 1 1 16-QAM 16.82 18.34 17.72
20 1 1 64-QAM 17.12 18.34 17.91 17.86 0.0611
20 1 1 256-QAM 17.42 17.81 17.25

Limit EIRP < 23dBm/10MHz Result Pass
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NR n48 Maximum Average Power [dBm] (GT - LC = -0.48 dB)

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest EIRP (dBm) EIRP(W)
40 1 1 11.56 18.12 11.61
40 1 104 11.74 18.14 11.56
40 50 25 R — 11.72 18.29 11.62
40 1 0 21.62 21.81 21.47
40 1 105 21.86 21.71 21.52
40 100 0 11.67 18.17 11.61
40 1 1 11.47 18.14 11.52 21.38 0.1374
40 1 104 11.78 18.15 11.58
40 50 25 R 11.71 18.18 11.62
40 1 0 21.11 21.27 20.97
40 1 105 21.28 21.17 21.00
40 100 0 11.72 18.12 11.62
40 1 1 16-QAM 10.91 18.09 10.85
40 1 1 64-QAM 11.09 18.15 11.07 17.67 0.0585
40 1 1 256-QAM 11.01 17.59 11.02

Limit EIRP < 23dBm/10MHz Result Pass
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Report No. : FG271554K

FR1 n48

Peak-to-Average Ratio

Mode FR1 n48 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.60 5.90 6.20 6.68 PASS
Mode FR1 n48 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.96 PASS
TEL : 886-3-327-3456 Page Number 1 An48-1 of 96
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FR1 n48 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

RefLevel 3000 B Offset 41045 = AnBW 20 MiHiz

Meflevel 300008 Offset 41045 = AnBW 20 MiHz

- an 000 MessTime 1ms - 3068 MeasTime  1ms
TRGIFP TRGAFP
1 CCDF 15a i = 1
= ==
1602 1E0;
1E04: 3 104 B
i L
{ 1
1E: t
|CF 3 62499 GHz Mean Pwr + 20,00 dB | | (€F3.62499 GHz Mean Pwr - 20.00 d8

2 Result Summ: Sarmples: 20000
- 18.28 dBm 2314 dBm 4.85 dB 21448 36848 45048 48840

[2 Result Summ: Samples: 20000 |
= 18.20 dBm 24.61 dBm 641 dB 251d8 470 dB 550 B 6.26 d8

o DNNNNE 0L Ve ONNMAN o
10:34:23 20.09.2022 10:34:47 20.08.2022
Ref Level 30,00 dBm  Offset 410 dE * AnBW 20 MHz Ref Level 3000 aBm  Offset 41045 = AnBW 20 MHz
- A M08 MessTime 1ms - Att 3008 MessTime 1ms
ThGF> Taarp
1 CCDF 1 CCDF
102 ~ 1E0: —
i
1E04: - 1604 |
i
|
| 1
(O ean Pwr + 20,00 d8 | || GF 362403 Gl Miean Pwr 30,0008
2 Result Summ Sarmples: 20000 |2 Result Surnm Samples: 20000 I
18.13 dBm 24.56 dBm 6.43 dB 2.54 4B 5.22 4B 6.20 4B 6.44 dB = 18.18 dBm 25.22 dBm 7.03 dB 3.08 dB. 550 dB 5,68 dB 7.06 dB
weing EEANEANER & w00 Sers EEEENEE P
20.05.2022 10:35:03 20.08.2022

256QAM

Ref Level 30,00 dBn ffset
- an
TREFP
1 CCDF

41045 = AnBW 20 MHz

;on MessTime  1ms

1E02. '

1E04:

|CF 3 62499 GHz Wean Pwr + 20,00 dB

2 Result Summ: Sarmples: 20000
- 17.73 dBm 25.93 dBm 8.26 dB. 3.10d8 55848 .96 38 7348

O

e

10:35:14 20.09.2022
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26dB Bandwidth

Mode FR1 n48 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz | 15MHz | 20MHz | 30MHz = 40MHz | 50MHz | 60MHz | 70MHz
Mod. PI/2 BPSK | PI/l2 BPSK | PIl2 BPSK | Pli2 BPSK | PI/2 BPSK | PI/2 BPSK | Pli2 BPSK | Pli2 BPSK
Middle CH 9.25 - 18.94 - 38.12 - - -
BW 80MHz = 90MHz | 100MHz
Mod. PI/2 BPSK | PI/2 BPSK | Pl/2 BPSK
Middle CH - - -
Mode FR1 n48 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 30MHz
Mod. QPSK | 16QAM QPSK | 16QAM QPSK | 16QAM QPSK | 16QAM
Middle CH 9.29 9.25 - - 19.14 19.18 - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 9.15 9.21 - - 19.10 19.34 - -
BW 40MHz 50MHz 60MHz 70MHz
Mod. QPSK | 16QAM QPSK | 16QAM QPSK | 16QAM QPSK | 16QAM
Middle CH 40.36 40.36 - - - - - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 40.36 40.36 - - - - - -
BW 80MHz 90MHz 100MHz
Mod. QPSK | 16QAM QPSK | 16QAM QPSK | 16QAM
Middle CH - - - - - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - - -
TEL : 886-3-327-3456 Page Number : An48-3 of 96
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FR1 n48 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView trum
Ref Level 30,00 B Offset 41008 = REW 100 kHz
3008 SWT 101 ms ® VBW 300kHz

seL

Count 106/108

Mode Auto Sweep

(CF3.62438 GHz

[2 Marker Table

FR1 n48 / 10MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM
fiVie trum - fiVie trum -

Ref Level 30,00 B Offset 41008 = REW 100 kHz
= A 3008 SWT 101 ms = VBW 300kHz

seL

Mods Auto Sweep Count 106/100

Ref Level 30,00 B Offset 41008 = REW 100 kHz
= A 3008 SWT 101 ms = VBW 300kHz

Mods Auto Sweep

seL
Count 106/100

20 20
0 0

YA I WYL SV PN P QO
o o f

o i o

AT

M 1 3624131 GHz 779 dBm ndB 260 dbl M1 1 3.625849 GHz 7.67 dBm ndB 260 df
m 1 3620315 GHz 18.23 dBm ndB down BW 9.29 MHz m 1 3620375 GHz 18.71 dBm ndB down BW 9.25 MHz
T2 1 3,629 605 GHz -19.54 dBm Q Factor 390.1 T2 1 3629625 GHz -1731 dbm Q Factor 3920
[ ] oy R S, Wmam
e st Bl oo - e =

Ref Level 30,00 B Offset 41008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz

seL

Mode Auto Swee Court 100/100

|

Ref Level 30,00 B Offset 41008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz

Mode Auto Sweep

wifi] 23 dfiem

A
(T Tt [ ETIEET i oy Spon 308
S torer Tobie S torer Tobie
[ 1 3.629126 GHz 841 dBm ndB 260dB m 1 3.624351 GHz 5.93 dBm ndB 260 dBl
il 1 3620355 GHz 17.01 dBm ndB down BW 9.15 MHz il 1 3620415 GHz 19.17 dBm ndB down BW 9.21 MHz
o i 369500 Gre 76 dbn  Gredor 306 o i 3629620 Gre Sashaim Gfecor 235
T
e - e -
1a:09:52 20.09.2022 13110103 20.09.2022
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FR1 n48 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 B Offset 41008 & REW 300 kHz

sa
- ane 3000 SWT 101 ms & VBW 1 iz Mode Auto Swesp Cour 100/100
W) 1048 dim
36302206
kY
|
o = . e A
1 = LRI R Als |
| |
o 1 i
! 1
LT . ”
; i Wi
3 p2u88 G 001 pex Oz Span #0.0 WAz
2 Msricer Toble
W I 3633022 GHz 10.48 dBm ndB 26.0dB
n 1 361524 GHe 15,86 dbm ndl down B 18.94 MHz
n 1 3634 181 GHe 1636 dBim QFactor 1913
s, o
R B

10:34:39  20.09.2022

FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 B Offset 41008 & REW 300 kHz
= A 3108 SWT_1.01ms = VBW 1Mtz Mode Auto Sweep

1 Frequency Sweep

seL

Count 106/100

ultiView Spactrum

RefLevel 30,00 B Offset 41008 & REW 300 kHz
= A 308 SWT_1.01ms = VBW
1 Frequency Sweep

MHz _Mode Auto Sweep

seL
Count 106/100
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n i 36345 Gz 1670 dBm QFacor 1893 n i 363454 Gz 414 dBm @ Factor 1886
B ooy DN S U
10:36:22 20.09.2022 10:36:22 20.09.2022
ultiView = | Spactrum ultiView = | Spactrum
Ref Level 3000 B Offeet 41008  REW 300z s RefLevel 3000.dBm Dffset 41008 = REW 300Kz s

- A 3008 SWT 1.01ms = VBW 1wz Mode Auto Swesp Count 100/100_| = Art 3008 SWT 101 ms ® VBW 1wz Mode Auto Sweep Count 100/100
1 Frequency Swesp e [ Frequency Sweep .
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FR1 n48 / 40MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn Offset 41048 = REW 1 MHz
3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

- an

seL
Count 106/108

. i) \
s ¥ e N TR T
{ \
0, + i,
i I
s A \
g2 [N, Rk bW WALV
i AT b
[EOTEET s e/ Span B30 e
A
[ 1 3.6154 GHz 1283 dBm nd8 6.0 dB
n 1 3.604 77 GHz 12.65 dBm ndB down BW 38.12 MHz
o i 360289 Ghe 4155 d6m G Factor 58
oo W

10:33:04 20.09.2022

FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 41048 = REW 1 MHz
= A 3008 SWT 101 ms = VBW 3 MHz _ Mode Auto Sweep

ultiView Spactrum

RefLevel 30,00 dBn Offset 41048 = REW 1 MHz
= A
1 Frequency Sweep

seL
Count 106/100

3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep
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Count 106/100
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Reflevel 300006 Offet 41008 = REW 1 Mz s RefLevel 30008 Offset 41008 = REW 1 Wz s

- 3008 SWT 1.01ms » VBIW 3MHz  Mode Auto Sweep Count 100/100 | = At 3008 SWT 1.01ms ® VBN 3 Mz Mode Autp Sweep Count 100/100
1 Fraquancy Sweep « [ Frequency Sweep X
o " bk P . v
Pl it Gt R e ) T~ LSy P Ay e agpemni A
o /! | o J Y
\ f \
! il
f v z t
. i \ . 1
Nedneed0o Y R T P i e LT
me»"‘~ ' T w’“‘*’\J L M.m"“w“lwﬂ A ki W g f
[T 001 prx [T Span B0.0 MHz || 07 362098 Ghz 001 prs 5.0 e/ Span BO.0 Az
[ Markees Tabiz [ Markees Tabiz
W 1 361859 GHz 12,97 dBm ndb 260 dB M 1 3.611 004 GHz 11.29dBm s 260 dB
n 1 3.60477 Gz 11.08 dbm ndB down BW 40.36 MHz n 1 3,604 85 GHz 15.47 dbm lB dovn BW 40.36 MHz
n 1 364513 Gz 1358 dBim QFador 9.7 n 1 3645 21 Gz 1625 dim @ Factor 895
 Mmam s M
T T

10:32:30 20.09.2022

10:32:42 20.09.2022
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seanron 05 FCC RADIO TEST REPORT

Report No. : FG271554K

Occupied Bandwidth

Mode FR1 n48 : OB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 30MHz 40MHz 50MHz 60MHz 70MHz
Mod. Pl/2 BPSK | PI/l2 BPSK | PI/2 BPSK | Pl/l2 BPSK | Pl/2 BPSK | PI/l2 BPSK | Pl/2 BPSK | PI/2 BPSK
Middle CH 8.55 - 17.90 - 35.99 - - -
BW 80MHz 90MHz 100MHz
Mod. Pl/2 BPSK | Pl/2 BPSK | Pl/2 BPSK
Middle CH - - -
Mode FR1 n48 : OB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.61 8.58 - - 18.17 18.20 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 8.60 8.59 - - 18.30 18.20 - -
BW 40MHz 50MHz 60MHz 70MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 38.01 38.01 - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 37.89 38.09 - - - - - -
BW 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - -
TEL : 886-3-327-3456 Page Number : An48-7 of 96

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554K

FR1 n48 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 41008 = REW 100 kHz

Ref Level 30,00 B Offset 41008 = REW 100 kHz

e

- SWT 101 ms ® VBW 300 kHz _Mode Auto Sweep Count 100/100
-

0 “u" ey o TR I
0
ki -

) 1 362531 GHz 11.96 dBm Oce Bw 8.557968 642 MHz

e -
FR1 n48 / 10MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM
fiVie B o |

s s
- At 3008 SWT 101 ms ® VBW 300kHz Mode Auto Sweep Count 100/100 | = Att 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep Count 100/100
3 I
senezocH
2 2
10 L I A
Y A el St
o o {

. s W
1y LT o, 1
f

(CF3.62438 GHz

[2 Marker Table

(CF3.62438 GHz

Span 20.0 MHz

[2 Marker Table

swT
h

3008
h

mi 1 3622632 GHz 789 dBm Oce B 86116365683 MHz 3624311 GHz 858 dBm Qce Bu 8.585086043 MHz
i i 36206021 e Tidin O Centoid 3521347554 Gl Bei06684 e Sidtn  OcctwCennoi 324560564 s
I 1 36292538 GHz 5.14 dBm O Bw Freq Offset 42,046 478 48 kHz 36292535 GHz 3.64 dBan Occ B Freq Offset -29.035 936 252 kHz
o W s o W R
Li0sizs 20.00.202 1:03:36 20.00.2022
Rt et 30008 O 11048 o KBW 10015 o Rt et 30008 O 11048 o KBW 10015 o
| s o VB oot e Ao sneeo coun 100700 | = s SUT 101 = VOW 30013 Mook o swees coun 100100

b LA

A,

e Y oy =
EGITET 001 prs O W/ CEGTET 1001 pts o MHz/ Span 20.0 MHz
[z Marker Table [z Marker Table
M 1 3629106 GHz 836 dBm Oce B 8.601 532 048 MHz M 1 362535 GHr 5.31 dBm Oce B 8592692311 MHz
n 1 36206655 GHz 5.10 dBm Occ B Centroid 3,624 966 275 GHz n 1 36206686 GHz 056 dbm Occ B Centroid 3,624 964 966 GHz
n 1 3624 267 GHa 3.90 dbim O B Freq Oifset 23,725,397 195 kHz n 1 36292613 G 148 dBim Occ B Freq Difset -25.034088 732 kHz
s, s
ey wecy o N
147 20.09.2022 13:09:58 20.09.2022

TEL : 886-3-327-3456
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG271554K

FR1 n48 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 B Offset 41008 & REW 300 kHz

3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep

10 1
e L et
5 ‘
T
{ l
f ]
. by
o ¥ ST
T o1 S Soen o
e
[ 1 3.623032 GHz 10.54 dBm Oce iw 17.900463 391 MHz
B ; it o o e et
o ; A Ehisim  Ooimbmgomer BEr i

T
ey s e

10:34:36 20.09.2022

FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView = | Spactrum ultiView m
Ref Level 3000 B Offeet 41008  REW 300z Ref Level 3000 B Offeet 41008  REW 300z
5006 SWT 101ms & VBW 1 MHz  Mode Auto Sweep = At 5006 SWT 1.01ms & VBN 1Mtz Mode Auto Sweep
1 Oceupied Bandwidth
0 . n i o 0 NPT | ™Y
Flpiclldory et ety et iy
o - o -
¥
| /
N k|
] |
o
P T - Pt A
" alesPa M STLE (NLE LT || PO e AN,
8 Y i e | | SR T
[(EGTE 0T pe Gy Span 0.0 Wiz || o7 3.62899 Gite 00 s o s/ Span 40.0 Wiz
2 Marker Toble 2 Marker Toble
] 1 3629505 GHE 9.90 dBm Occ 18172652453 MHz 3615999 GHz 9561 dBm Qe Bur 18.209141 447 MHz
n 1 3515503 4 Gz 376 dBm Occ B Centroid 3621989 706 Gz 35158664 Gz 501 dbm Occ B Centroid 3621570946 Giz
n i 3634076 Gz 473 dBm Occ B Freg Offset 294178983 41 Hz 36340755 Gite 430 dBm Occ B Freq Oftset 19051950 038 kta
o W G o W G
10:36:27 20.09.2022 10:36:05 20.09.2022

64QAM

256QAM

tiVie Spactrum 1 m

36290250 6t

RefLovel 30.00Bm  Offset 41048 = KBW 500 kH: sat RefLovel 30.00Bm  Offset 41048 = KBW 500 kH:
- are 3008 SWT 1.01ms = VW 1wz Mode Auto Sweep Count 100/100_ | = Are 3008 SWT 1.01ms » VBW
1 Gccupiad Bandwidth 1 Occupiad Bandwidth

Mtz Mode Auto Sweep

n n
|

o L ST

HLtmstapattasiy WM ey,

W I-‘
WA AP e PO T L L
|| e
[ILIETT: o1 W PR [ TTETT o1z sy Span o e

[2 Marker Table [2 Marker Table

M 1 3629026 GHz 10.29 dBm Oce B 18.301233882 MHz M 1 3628227 GHz 7.17 dBm Oce B 18204018215 MHz
n 1 36158265 6Hz 332 dbm Occ B Centroid 3621977 108 GHz n 1 36158975 6Hz 058 dbm Occ B Centroid 3621959 548 GHz
n 1 3634127 7 Gtz 233 dém O B Freq Oifset 12890655 281 kHz n 1 36341016 Gz 1.36 dBim Occ B Freq Difset 5548 437 701 kHz
s, s s, s
ey R & M et W
10:35:4z 20.08.2022 10:35:25 20.08.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554K

FR1 n48 / 40MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn Offset 41048 = REW 1 MHz
3008 SWT
tad Bandwidth

1.01 s ® VBW 3 Mz Mode Auto Swesp

seL
Count 106/108

LN

y
i ()

T

(CF3.62438 GHz 1001 prs

Span B0.0 MHz

[2 Marker Table

3632982 GHz

13.09 dBm
747 dim

Occ By

3605902 1 GHz Oce Bw Centroid

35,992 608 578 MHz
3621898418 GHz

RefLevel 30,00 dBn Offset 41048 = REW 1 MHz

3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

3611894 7 GHz 612 dBm Oce Bw Freg Offset = 2| 186 MHz EI:‘!:E
FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

RefLevel 30,00 dBn Offset 41048 = REW 1 MHz
= A
1 Oceupied Band

SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

RefLevel 30,00 dBn Offset 41048 = REW 1 MHz

Wil 1230 o Wil 1328 o
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3.622433 GHz 1230 dBm [ 38.011163475 MHz 3.637937 GHz 1328 dBm Oce B 38.014371 28 MHz
55742 Gl Sadim  Oc b Conveid 3522979825 Gz 360595146k Tgadim  Occw Centiid 3 624358541 Gl
1,643 585 4 Gtz 7.10 d6m O Bw Freq Offset 10.175 395375 kHz 36439657 GHz 5.18 dbim Occ B Freq Offset 31459259659 kHz
I L
10315z 20.09.2022 10:52:07 20.05.2022
tiview = | Spactrum tiview = | Spactrum

seL

RefLevel 30,00 dBn Offset 41048 = REW 1 MHz

Mode Auto Sweep

[2 Marker Table

3622832 GHz

11.26 dBm

000 SWT 101 ms = VEW 3tz Mode v Sweep Caunt 100/100 08 SWT 101 ms @ VBW 3 i
Bandwidth d Bandwidth
f semoon
» »
i o R L S g © Ty oy i g :
] 0 o ey COTEY KT AR o e
o f \ B ] |
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7 i |
: e e - "
At T LU o o
g PR o i i Lo el i T T
:
[FXFTETT T ST Span s00 i || (o3 caA T O T SO/ Span 800 Mz
3 orke Tobie

38,097 030 386 MHz

M 1 3.62483 GHz 1298 dBm Occ Bw 37890603 B83 MHz M 1 Oce Bur
m 1 36059773 GHz 5.8 dim Oce Bw Centroid 3624922 564 GHz m 1 36059177 GHz 7.23 diim Occ B Gentroid 3624966 261 GHz
12 1 36438679 GHz 7.15 dBm Oce B Freq Offset 67.436 184 375 kHz 12 1 36040148 GHz 5.77 déim Oce Buw Fren Offset 23737057327 kHz
s, Mmam s, Mmam
. o Mo ey R s s
10:32:25 20.09.2022 10:32:37 20.09.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554K

Unwanted Emission (MASK)

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

1RBO

1RBmax

Reflevel 4000dBm Offset 111008 Mode Sweep saL Reflevel 4000dBm  Offset 111048 Mode Sweep =
Count 100/100 Count 100/100
T Spurious Emissions ®1 fivg || [1Spurious Emissions ®1 v
Limit Ch z Limit Che
f S
20 gplyneSPURIOUS. LNE ABS od2 30 gaie SPURIOUs._uNE ass_oda
20 dBm [ 20
10 dBy ‘ 10
o B
|
-10 |
-20 P Br
-30 “ "
SEURIOUS_UNE_ABS 002 \,
. e
50 J
43 GHz 6309 pts. 19.0 MHz/ 3.82 GHz
2 Result Summary
3430 GHz 1.000 Mz 725 GHz 5
3530 GHz 1.000 MHz 3.53455 GHz X
3.540 GHz 1.000 MHz 3.54899 GHz K
3549 GHz 100,000 kitz 354999 GHz y v
3550 GHz 1.000 MHz 3.55097 GHz 3 B
s60GH: 100000 kie 36015 GHz 3560 Gz 3561 Gz 100.000 ktz 356004 GHz 2311 dBm 1011 d8
3561GH: 1.000 Mz 356257 GHz 3561 Gz 3570 Gz 1.000 MH: 356126 GHz -29.58 dBm -16.58 dB
35706t 370Gtz 1.000 Mtz 57577 GHz 3570 Gz 3720 Gtz 1,000 Mtz 3.66928 GHz 4538 dBm 2038 dB
1120 GHe 2820 GHie 1000 Mite 3.81176 EHe 3720 GHz 3820 Ghz 1,000 Miz 3.80327 GHz 4459 dBm 99
e
11:10:09 17.08.2022 11:08:33  17,08.2022

Full RB

Ref Level 40.00 dBm  Offset 11,1008

Made Sweep

6L

Count 100/100

T Spurious Emissions

®1 Aug

Limit Checd
30 apdine SPURIOUS_UNE_aBs ot

20 dbr

10 dBinr

2 Result Summary

3430GHz 3530 GHz 1,000 Mifz 352945 GHz -42.77 dBm 277 dB
3530 GHz 3540 GHz 1.000 MHz 3.53991 GHz -33.02 dBm -8.02 dB
3540 GHy 3549 GHz 1.000 Mz 3546711 GHz -22.91 dBm -9.91 dB
3549 Gz 3550 GHr 100,000 ktfz 354989 GHz -30.84 dBm 7.84

3,550 GHz 3,560 GHz 1.000 Miz 355221 GHz 13.89 dBm 16.11 dB
3560 GHz 3561 GHz 100.000 kHz 3.56000 GHz -29.85 dBm -16.85 dB
3561 GHz 3570 GHz 1.000 MHy 3.563%0 GHz -22.17 dBm -9.17 dB
3570 GHe 3,720 GHz 1.000 Miz 357052 GHz -33.20 dBm .20 dB
3.720GHz 3,820 GHz 1.000 MHz 3.806 56 GHz -45.07 dBm -5.07 dB.

(. s
11:13:34 17.08.2022

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554K

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Middle Channel

1RBO

1RBmax

Ref Level 40.00 dBm  Offset 111045 Mode Sweep sGL Ref Level 40.00dBm  Offset 11.10 d Mode Sweep SGL
R Count 100/100
T Spurious Emissions @1 Avg | | [15purious Emissions ®1Avg
Limit Che<d PRss - o
30 dpbineSPURIOUS_UNE a8 o P 30 dpine SPUBlous_LiNE_Ass_ oda
20 dBm 20 1
10 di ! ! | 10 {
) i . |
10 l
20 B
f
IH]
20 {
SPURIOUS_LINE_ABS 002
40 abm T Al
50 T
43 GHz 6309 pts. 19.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3.530 GHz 1.000 MHz 138 GHz 530 GHz 1.000 Mz 3.50158 GHz 7 dB
1530GHz 3610GHz 1.000 Mz 3.60916 GHz 1610GHz 1.000 MHz 3.60860 GHz -20.20 48
3610 GHr 3519 GHz 1,000 MHz 61898 GHz 3619 GHz 1.000 MHz 361853 GHz -30.71 dB
3619GHz 3620 GHz 100,000 ktfz 3.62000 GHz 3.620 GHz 100.000 kHz 3.61990 GHz -3832d8
3620 GHz 3630 GHz 1.000 Wiz 3.62082 GHz 3630 GHz 1.000 MHz 362923 GHz 9.5 dB
3,630 GHz 3.631 GHz 100.000 kHz 363005 GHz 3.630 GHz 3,631 GHz 100.000 kHz 3.63002 GHz -8.86 dB
1631 G 3640GH: 1.000 MHx 363100 GHz 3631 Gz 3640 Gz 1,000 MHz 363105 GHz -1261 dB
3.640GHe 3.720GHz 1.000 MHz 3.64571 GHz 3640 GHz 3720 GHz 1.000 MHz 3.64276 GHz -19.81 B
3.720 GHz 3,820 GHz 1,000 MHz 3.81855 GHz 3720GHz 3820 GHz 1,000 MHz 3.80646 GHz 5.00 dB
e
Resty & Vipsase
10:59:17 17.08.2022 10:59:56 17.08.2022

Full RB

Mode Sweep saL

Caunt 100/100
®1 Aug

Ref Level 40.00 dBm  Offset 11,1008

T Spurious Emissions
Limit Che<d
Line _SPURlOUS.

20 NE_ABS 002

20 dbr

10 dBinr

30 4
SPURIOUS_LINE_ABS 002 | A

Shuobm

50

2 Result Summary

3430GHz 3530 GHz 1.000 MHz 3.043 84 GHz -45.39 dBm -5.39 dB.
3530 GHz 3610GHz 1.000 MHz 3.60908 GHz -33.66 dBm -8.66 dB
3610 GHr 3619 GHz 1.000 Mz 361624 GHz -22.93 dBm -9.93 dB
3619GHz 3,620 GHz 100,000 ktfz 3.62000 GHz -30.48 d 1748 dB
3,620 GHz 3,630 GHz 1.000 MHz 3.627 74 GHz 14.67 dBm -15.33 dB
3630 GHz 3631 GHz 100.000 kHz 3.63000 GHz -30.49 dBm -17.49 dB
3631 GHr 3640 GHz 1.000 MHz 3.63333 GHz -22.47 dBm -3.47 dB
3,640 Gz 3.720 GHz 1.000 Miz 3.64084 GHz -33.69 dBm -8.69 dB
3.720 GHz 3,820 GHz 1.000 MHz 380686 GHz -45.05 dBm -5.05 dB.
. 5 Mt
10:53:12 17.08.2022

TEL:
FAX:

886-3-327-3456
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG271554K

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Highest Channel

1RB0 1RBmax

Ref Level 40.00 dBm  Offset 11,1045 Mode Sweep saL Ref Level 4000 dBm  Offset 11.10 Mode Sweep s6L
R Count 100/100
T Spurious Emissions ®1 g || [15Purious Emissions 1 Avg
it Ehes Fhss o e Ass o2
20 aghine SPURIOUS UNE ABs ody phss 30 dpine SPUBlous_LiNE_Ass_ oda
20 88m I I | 0 |‘
10 dB I I T 10
|
a B T
10 i
20 T B i
0 1 -
pugous une ass 002 il |
0 abm - - e
e,
50 (]
43 GHz 6309 pts. 19.0 MHz/ 3.82 GHz
2 Result Summary
3.430GHz 3530 GHz 1.000 MHz 128 GHz
1530GHz 3680 GHz 1.000 Mtz 367783 GHz
3680 GHz 3689 GHz 1.000 MHz .688 82 GHz X
1689 Gife 3690 Ghte 100,000 kiiz 6000 GHz 1690 GHz 100.000 kHz 368974 GHz
3690 Gitz 3.700 Gz 1.000 Miz ! z 3700 GHs 1.000 MH; 3169913 GHz
L1006k 2101 Gk 100000 iz 3;3“)?3 gn’ 3.700 GHz 3.701 GHz 100.000 Kz 3.70000 GHz
GHz GHz 4 e g 'z 3.701 GHz 3710 GHz 1.000 MHz 3.70112 GHz
3710GH: 3720 GHz 1.000 MHz 3.71127 GHz 37106tz 3720 GHe 1.000 Mtz 3.71276 GHz
3.720 GHz 3820 GHz 1.000 MHz 372724 GHz 3720 GHe 3820 GHe. 1,000 Mz 380876 GHz
ey
== 101502
10:15:24 17.06.2022 10:15:02 17.08,2022

Full RB

Ref Level 4000 dBm  Offset 11.10 68 Mode Sweep s6L

Caunt 100/100
T Spurious Emissians ®1 Aug
Uimit Chesy
Line _SPUROUS_UINE ABS ot

30

20 dbr

10 dBinr

30 A A
SPURIOUS LINE_ABS 002 | #i' J “‘h
AT po—

50

2 Result Summary

3.430 GHz 3530 GHz 1.000 MHz 3.441 84 GHz -44.96 dBm -4.96 dB
3530 GHz 3.680 GHz 1.000 MHz 3.67873 GHz -33.91 dBm

3.680 GHz 3.689 GHz 1.000 MHz 3.686 76 GHz -23.13 dBm 10.13 dB
3.689 GHz 3690 GHz 100.000 kHz 3.65000 GHz -30.61 dBm -17.61 dB
3,650 GHz 3.700 GHz 1.000 MHz 3.69803 GHz 13.74 dBm -16.26 dB
3700 GHz 3701 GHz 100.000 khz 3.70003 GHz -30.79 dBm -17.79 dB
3701 GHr 3710GH: 1.000 MHz 3.70318 GHz -23.43 dBm -10.49 dB
3.0 GHz 3.720 GHz 1.000 MHz 3.71134 GHz -32.55 dBm -1.55 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.72005 GHz -44.66 dBm -4.66 dB

TRz
e S

10:37:17 17.08.2022

TEL : 886-3-327-3456 Page Number 1 An48-13 of 96
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG271554K

FR1 n48 / 10MHz / DFT-S OFDM / QPSK

Lowest Channel

1RB0 1RBmax

Ref Level 40.00 dBm  Offset 11,1068 Made Sweep saL Ref Level 40.00 dBm  Offset 11,1046 Mode Sweep seL
Caunt 100/100 Count 100/100
T Spurious Emissions @1 Avg | | [15purious Emissions ®1Avg
20 aghine SPURIOUS UNE ABs ody phss 30 dabine SPURIOUS LINE ABs oda
20 dBm t t 1 2 ||
10 dBy T T ‘ - 10 ‘
o B
10 i i
-20 Br
[
N
S_LINE_ABS 002 | ||
L]
50 dr_-
43 GHz 6309 pts. 19.0 MHz/ 3.82 GHz
2 Result Summary
3.430GHz 1.000 Miz 2965 GHz -44.73 dBm 3 2
3530 GHz 1.000 Mz 3.53966 GHz -43.90 dBm 3 X
3540 GHr 1,000 MHz 54882 GHz -29.32 dBm 3 .
3549 GHz 100000 kHiz 3.35000 GHz -19.72 dBm 3549 GHz 3550 GHz 100.000 kHz 3.54976 GHz -50.50 dBm -37.50 dB
3550 GHz 1.000 MHz 355087 GHz 21.77 dBm 1550 GHz 1560 GHz 1.000 MHz 355928 GHz 2091 dBm
3.560 GHz 100.000 kHz 3.560 26 GHz -52.98 dBm 3.560 GHz 3.561 GHz 100,000 kHz 3.56000 GHz -22.69 dBm 9.69 dB
1561 GHiz 1.000 Mz 356251 GHz 4408 dBm 3561 Ghz 3570 Gz 1.000 MHz 356111 GHz -27.37 dBm 1237 dB
3570GHz 1.000 MHz 3.57337 GHz 4535 dBm 3570 GHz 3720 GHz 1.000 MHz 3.71018 GHz 45.22 dBm 2022 dB
3.720 GHz 3820 GHz 1.000 MHz 3.79947 GHz -45.00 dBm 3730 o1 JB20cHe 1000 Mis 380856 GHz 44,86 dBm
Bty fe = e
11:10:28 17.08.2022 11:08:1% 17.08.2022
e+ s =
Ref Level 4000 dBm  Offset 11,1008 Mode Sweep saL
Count 100/100
1 Spurious Emissions ®1Avg

Limit Che<d
Line _SPURIOUS_LINE_ABS_0q2

30
20 dbr

10 dBinr

30 d| h
_— FAREN

e }

N FV ol

50

2 Result Summary

3.430 GHz 3530 GHz 1.000 MHz 3525975 GHz -41.51 dBm -1.51dB
3530 GHz 3540 GHz 1.000 MHz 3.53999 GHz -30.78 dBm -5.78 dB
3.540 GHz 3.549 GHz 1.000 MHz 3.54900 GHz -22.49 dBm -9.49 dB
3.549 GHz 3.550 GHz 100,000 kHz 3.54590 GHz -29.61 dBm -16.61 dB
3.550 GHz 3.560 GHz 1.000 MHz 355231 GHz 13.79 dBm -16.21 dB
3560 GHz 3561 GHz 100.000 kHz 3.56001 GHz -29.74 dBm -16.74 dB
3561 GHr 3570GHz 1.000 MHz 3.56122 GHz -22.22 dBm -3.22dB
3.570 GHz 3.720 GHz 1.000 MHz 3.57022 GHz -32.87 dBm -1.87 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.807 86 GHz -44.97 dBm -4.97 dB

11:12:41 17.08.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554K

FR1 n48 / 10MHz / DFT-S OFDM / QPSK

Middle Channel

1RBO

1RBmax

Limit Che<d
30 apdine SPURIOUS_UNE_aBs ot

20 dbr

10 dBinr

RIOUS LINE_ABS 002
Shuobm -

50

2 Result Summary

10:53:89 17.08.2022

3430GHz 3530 GHz 1.000 MHz 350148 GHz -45.11 dBm 511 dB.
3530 GHz 3510 GHz 1.000 MHz 3. 3 -33.49 dBm -8.49 dB
3610 GHr 3619 GHz 1.000 Mz 3.61895 GHz -22.13 dBm 4913 dB
3619GHz 3,620 GHz 100,000 ktfz 3.61997 GHz -30.77 d 7.77d
3,620 GHz 3,630 GHz 1.000 MHz 3.62689 GHz 13.67 dBm 16.33 dB
3630 GHz 3631 GHz 100.000 kHz 3.63000 GHz -29.24 dBm -16.24 dB
3631 GHz 3540 GHz 1.000 MHy 3.63127 GHz -22.77 dBm -9.77 dB
3,640 Gz 3.720 GHz 1.000 Miz 640 20 GHz -34.07 dBm -9.07 dB
3.720 GHz 3,820 GHz 1.000 MHz 378219 GHz -45.02 dBm -5.02 dB
. o My

Ref Level 40.00 dBm  Offset 11,1068 Made Sweep saL Ref Level 40.00 dBm  Offset 11,1046 Mode Sweep seL
Caunt 100/100 Count 100/100
Spmirios s ®1 fivg || [1Spurious Emissions ®1Avg
Limit Chec¥ PRsS i N |
30 apiineSPURlOUS UNE_aBs ot P 30 dpkine SPURIOUS LINE_ABS_0d2
20 dBm 0 i
10 dBy | 10 f
0 | ‘ |
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SPURIOUS_LINE_ABS 002
0 abm - —
50 r.-
43 GHz 6309 pts. 19.0 MHz/ 3.82 GHz
2 Result Summary
3.430GHz 3530 GHz 1.000 MHz
3530 GHz 3610GHz 1.000 MHz
3610 GHz 3619 GHz 1.000 MHz X
1619GH: 3620 GHz 100,000 kitz 3619GHz 3620 GHz 100,000 kitz 361988 GHz -51.73 dBm 3873 dB
3520 GHz 3630 GHz 1.000 Miz 3.62077 GHz 3620 GHz 3630 GHz 1.000 MHz 362908 GHz 22.10 dBm -1.90
3,630 GHz 3.631 GHz 100.000 kHz 363025 GHz 3.630 GHz 3,631 GHz 100.000 kHz 3.63000 GHz .21.58 dBm -858dB
1631 GH 1640 GH: 1.000 Mz 36313 GHz 3631 Gz 3640 GHz 1.000 MHz 363127 GHz -31.07 dBm -18.07 dB
3640GHz 3720 GHz 1.000 MHz 3.71580 GHz 3.640 Gz 3720 GHz 1.000 MHz 368076 GHz 44,95 dBm -19.95 dB
3.720 GHz 3,820 GHz 1,000 MHz 3.81535 GHz 3720GHz 3820 GHz 1,000 MHz 3.81955 GHz 44,98 dBm 98 dl
ety NN
10:57:50 17.08.2022 11:00:24 17.08.2022
e - =
Ref Level 4000 dBm  Offset 11,1008 Mode Sweep saL
Count 100/100
1 Spurious Emissions ®1Avg
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG271554K

FR1 n48 / 10MHz / DFT-S OFDM / QPSK

Highest Channel

1RB0 1RBmax

Ref Level 40.00 dBm  Offset 11,1068 Made Sweep saL Ref Level 40.00 dBm  Offset 11,1046 Mode Sweep seL
Count 10100 Count 100/100
Spmirios s ®1 fivg || [1Spurious Emissions ®1Avg
30 apiineSPURlOUS UNE_aBs ot PRSS 30 dpkine SPURIOUS LINE_ABS_0d2
20 d 1 1 i 0 II
10 diimy 1 1 T 10
|
a o |
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20 1 ) i
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PUBIOUS UNE |ABS 002 1]
40 abm T t
L] —
50 |
43 GHz 6309 pts. 19.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 1.000 MHz 78 GHz -45.22 dBm
3530 GHz 3680 GHz 1.000 Mz 367678 GHz -44.59 dBm
3680 GHz 3689 GHz 1.000 MHz .688 85 GHz -27.23 dBm
3689 GHz 3690 GHz 100000 kHiz 3.68998 GHz -21.65 dBm 3689 GHz 3630 GHz T00.000 kHz 3.68987 GHz 5214 dBm -39.14 dB
3690 GHz 3700 GHz 1.000 MHz 360082 GHz 2215dBm 1690 GHz 1.700 GHz 1.000 MHz 3.69908 GHz 21.79 dBm -8.21dB
3.700 GHz 3.701 GHz 100.000 kHz 3.70005 GHz -52.45 dBm 3.700 GHz 3.701 GHz 100,000 kHz 3.70004 GHz -23.71 dBm -10.71 dB
1701 GH 3710GH: 1.000 Mz 370286 GHz 4335 dBm 3701 GHz 3710 GHz 1.000 MHz 3.70124 GHz -30.23 dBm -17.23d8
3710GH: 3720 GHz 1.000 MHz 3.71005 GHz -43.84dBm 37106tz 3720 GHz 1.000 MHz 3.71238 GHz 43.33 dBm 1834 dB
3.720 GHz 3820 GHz 1.000 Miz 3.81715 GHz -45.11 dBm 3720 GHz 3820 GHz 1.000 MHz 3.81575 GHz -45.03 dBm 503 dB
Bty fe = i
10:16:10 17.08.2022 10:14:48  17.08.2022
e+ s [
Ref Level 4000 dBm  Offset 11,1008 Mode Sweep saL
Count 100/100
1 Spurious Emissions ®1Avg
it Cheed
30 dubine-SPUBlous e ass oz
20 dBew
10 dBrre + 1 m
a
-10
-20
30
SPURIOUS UNE ABS 002
.
50

2 Result Summary

3430GHz 3530 GHz 1.000 MHz 303954 GHz -45.32 dBm 532 dB.
3530 GHz 3680 GHz 1.000 MHz 3.67993 GHz -34.03 dBm -9.03 dB
3,680 GHr 3,689 GHz 1.000 Mz 3.68892 GHz -22.47 dBm -9.47 dB
3,689 Gz 3,690 GHz 100,000 ktfz 3.689.90 GHz -30.55 dBm 1755 dB
3,690 GHz 3.700 GHz 1.000 MHz 3.69271 GHz 13.35 dBm 16.65 dB
3700 GHz 3701 GHz 100.000 khz 3.70010 GHz -30.35 dBm -17.35 dB
3701 GHr 3710GH: 1.000 MHz 3.70381 GHz -28.43 dBm -11.49dB
3.710GHz 3.720 GHz 1.000 Miz 3.71092 GHz -33.45 dBm 845 dB
3.720 GHz 3,820 GHz 1.000 MHz 372135 GHz -43.59 dBm 353 dB
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG271554K

FR1 n48 / 10MHz / DFT-S OFDM / 16QAM

Lowest Channel

1RB0 1RBmax

Ref Level 40.00 dBm  Offset 11,1068 Mode Sweep saL Ref Level 40.00 dBm  Offset 11,1046 Mode Sweep s6L
Count 10100 Count 100/100
Spmirios s ®1 fivg || [1Spurious Emissions ®1Avg
Limit Chec¥ PRSS i
30 apiineSPURlOUS UNE_aBs ot phes 30 dpHine SPURIOUS_LINE ABS_0d2
20 dB 1 1 i 20 ||
10 dBy T T ‘ - 10 ‘
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0 | i
20 B
20
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40 abm T t
50
43 GHz 6309 pts. 19.0 MHz/ 3.82 GHz
2 Result Summary
3.430GHz 1.000 Miz 2975 GHz 3
3530 GHz 1.000 Mz 353179 GHz 3
3.540 GHz 1.000 MHz .548 90 GHz 3,
3549 GHz 100000 kHiz 3.34990 GHz 3549 GHz 3550 GHz T00.000 kHz 3 52.03 dBm -39.03 dB
3550 GHz 1.000 MHz 355087 GHz 1550 GHz 1560 GHz 1.000 MHz 3 21.27 dBm £.73d8B
3.560 GHz 100.000 kHz 3.56026 GHz 3.560 GHz 3561 GHz 100.000 kHz 3. -24.84 dBm 11.84 dB
3561 G 1.000 M 356122 GHz 3561 GHz 3570 Gz 1.000 MHz 3 -27.30 dBm -1430 dB
3570GHz 1.000 MHz 3.64335 GHz 3570 GHz 3720 Gtz 1.000 MHz 3 4531 dBm -2031dB
3.720 GHz 3.820 GHz 1,000 MHz 3.80417 GHz 3720GHz 3820 GHz 1,000 MHz 3] Bm 5.02dB
nesty [ &
11:10:57 17.08.2022 11:07:41 17.08.2022
i+ ]
Ref Level 4000 dBm  Offset 11,1008 Mode Sweep saL
Count 100/100
1 Spurious Emissians ®1Avg

Limit Che<d
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2 Result Summary

3430GHz 3530 GHz 1.000 MHz 352885 GHz -43.29 dBm 129 dB
3530 GHz 3540 GHz 1.000 MHz 3.53934 GHz -31.21 dBm -6.21 dB
3540 GHy 3549 GHz 1.000 Mz 3.547 69 GHz -23.77 dBm -10.77 dB
3549 Gz 3550 GHz 100,000 ktfz 354987 GHz -29.96 dBm -16.96 dB
3,550 GHz 3,560 GHz 1.000 MHz 355127 GHz 13.01 dBm -16.99 dB
3560 GHz 3561 GHz 100.000 kHz 3.56002 GHz -28.94 dBm -15.94 dB
3561 GHr 3570GHz 1.000 MHz 3.56100 GHz -21.11 dBm -811dB
3570 Gz 3.720 GHz 1.000 Miz 357037 GHz -33.95 dBm -8.95 dB
3.720GHz 3,820 GHz 1.000 MHz 378818 GHz -45.08 dBm -5.08 dB.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554K

FR1 n48 / 10MHz / DFT-S OFDM / 16QAM

Middle Channel

1RBO

1RBmax

Ref Level 40.00 dBm  Offset 11,1045 Mode Sweep saL Ref Level 40.00 dBm  Offset 11,1046 Mode Sweep s6L
Count 10100 Count 100/100
Spmirios s ®1 fivg || [1Spurious Emissions ®1Avg
Limit Chec¥ PRsS i N |
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43 GHz 6409 pts. 19.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 80 70 GHz 23| 530 GHz 1.000 MHz 3.47510 GHz
3,530 GHz 3610 GHz 1.000 MHz 3.59126 GHz -45.18 dBm 3510 GHz 1.000 MHz 56904 GHz
3610 GHz 3619 GHz 1.000 MHz 61899 GHz -28.75 dBm 3619 GHz 1.000 MHz 361721 GHz
3619 GHe 3620 GHz 100,000 kitz 361999 GHz -23.48 dBm 1620 GHz 100,000 kHz 361973 GHz
3620GHz 3630 GHz 1.000 Miz 3.62062 GHz 20.32 dBm 3630 GHz 1.000 MHz 362893 GHz
3630 GHz 3631GHz 100.000 kHz 363029 GHz -52.95 dBm 3.630 GHz 3631 GHz 100.000 Kz 3.63001 GHz
3631 GHz 3640 GHz 1.000 Mz 3.63227 GHz -41.70 dBm 3631 GHz 3640 GHz 1.000 MHz 363100 GHz
3640 GHe 3720 GHz 1.000 MHz 3.64132 GHz -45.22 dBm 3640 GHz 3720 GHz 1.000 MHz 368280 GHz
3.720 GHz 3820 GHz 1.000 MHz 3.80776 GHz -43.92 dBm 3720 GHe 3820 GHe. 1,000 Mz 380716 GHz
Rty fe = i
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Ref Level 4000 dBm  Offset 11,1008 Mode Sweep saL
Count 100/100
1 Spurious Emissians ®1Avg
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2 Result Summary

3430GHz 3530 GHz 1.000 MHz 3501 58 GHz -45.09 dBm -5.09 dB.
3530 GHz 3510 GHz 1.000 MHz 3.60956 GHz -34.51 dBm -9.51 dB
3610 GHr 3619 GHz 1.000 Mz 3.61860 GHz -20.58 dBm -7.58 dB
3619GHz 3,620 GHz 100,000 ktfz 3.61991 GHz -29.47 dBm -16.47 dB
3,620 GHz 3,630 GHz 1.000 MHz 3.62415 GHz 1216 dBm -17.84d
3630 GHz 3631 GHz 100.000 kHz 3.63003 GHz -29.35 dBm -16.35 dB
3631 GHz 3540 GHz 1.000 MHy 3.63110GHz -21.34 dBm 34dB
3,640 Gz 3.720 GHz 1.000 Miz 3.64084 GHz -32.98 dBm -7.98 dB
3.720 GHz 3,820 GHz 1.000 MHz 3.81306 GHz -44.83 dBm 483 dB
. S Mt
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG271554K

FR1 n48 / 10MHz / DFT-S OFDM / 16QAM

Highest Channel

1RB0 1RBmax

Ref Level 40.00 dBm  Offset 11,1045 Mode Sweep saL Ref Level 40.00 dBm  Offset 11,1046 Mode Sweep s6L
Caunt 1007100 Count 100/100
T Spurious Emissions ®1 fug | | [1Spuriaus Emissians @1 Avg
it Ches Ppss o nE_ABs. o2
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43 GHz 6309 pts. 19.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 68 GHz -45.16 dBm 530 GHz 1.000 Mz 5 dB
3,530 GHz 3,680 GHz 1.000 MHz 367888 GHz -44.92 dBm 3.680 GHz 1.000 MHz -20.23d8
3680 GHz 3689 GHz 1.000 MHz .688 88 GHz -27.64 dBm 3.689 GHz 1.000 MHz -30.44 dB
3689 GHe 3.6%0 GHz 100,000 kitz 380000 Gz 2119 dBm 1690 GHz 700.000 kHz -39.28 dB
3,690 GHz 3.700 GHz 1.000 MHz . iz .12 dBm 3700 GHe 1,000 MHz ~9.40 dB
3.700 GHz 3.701 GHz 100.000 kHz 3.70021 GHz -52.92 dBm 3.700 GHz 3.701 GHz 100,000 kHz -13.27dB
3701 GHz 3710 GHz 1.000 Mz 3.70250 GHz -43.68 dBm 3701 GHz 3710 GHz 1.000 MHz -15.49 dB
3710GH: 3720 GHz 1000 MHz 371122 GHz -43.85 dBm 3710 6He 3.720GHz 1.000 MHz 1858 dB
3.720 GHz 3820 GHz 1.000 MHz 3.81755 GHz -44.91 dBm 3720 GHe 3820 GHe. 1,000 Mz 496 dB
Resay [T & v
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Ref Level 4000 dBm  Offset 11,1008 Mode Sweep saL
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2 Result Summary

3430GHz 3530 GHz 1.000 MHz 3.057 22 GHz -45.30 dBm -5.30 dB.
3530 GHz 3680 GHz 1.000 MHz 3.67948 GHz -36.31 dBm -11.31 dB
3,680 GHr 3,689 GHz 1.000 Mz 368885 GHz -21.90 dBm -8.90 dB
3,689 Gz 3,690 GHz 100,000 ktfz 3.68990 GHz -30.57 dBm 1757 dB
3,690 GHz 3.700 GHz 1.000 MHz 3.69221 GHz 11.79 dBm -18.21 dB
3700 GHz 3701 GHz 100.000 khz 3.70007 GHz -29.97 dBm -16.97 dB
3701 GHr 3710GH: 1.000 MHz 3.70236 GHz -22.38 dBm -3.38 dB
3.710GHz 3.720 GHz 1.000 Miz 371011 GHz -33.10 dBm 810 dB
3.720 GHz 3,820 GHz 1.000 MHz 3.72035 GHz -44.31 dBm 431 dB
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG271554K

FR1 n48 / 10MHz / DFT-S OFDM / 64QAM

Lowest Channel

1RB0 1RBmax

Ref Level 40.00 dBm  Offset 11,1045 Mode Sweep saL Ref Level 40.00 dBm  Offset 11,1046 Mode Sweep s6L
Caunt 100/100 Count 100/100
Spmirios s ®1 fivg || [1Spurious Emissions ®1Avg
Limit Chec¥ PRSS i
30 apiineSPURlOUS UNE_aBs ot phes 30 dpHine SPURIOUS_LINE ABS_0d2
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43 GHz 6309 pts. 19.0 MHz/ 3.82 GHz
2 Result Summary
3.430GHz 1.000 Miz 555 GHz -44.94 dBm -4.94 dB 5 di
3530 GHz 1.000 Mz 3.53656 GHz -44.13 dBm -19.13dB 3 .
3540 GHr 1.000 Mtz 52890 GHz -28.86 dBm -15.85 dB 3 ¥
3549 GHiz 100,000 kitz 3.55000 GHz -24.46 dBm -11.46 dB 1550 GHz 100.000 kitz 354987 GHz 38554 dB
3550 GHz 1.000 MHz 355082 GHz 20.74 dBm -9.26 dB 1560 GHz 1.000 MHz 355928 GHz -11.99.d8
3.560 GHz 100.000 kHz 356015 GHz -53.30 dBm -40.30 dB 3.560 GHz 3561 GHz 100.000 Kz 356001 GHz 10.23 dB
3561 GHz 1.000 Mz 3.56222 GHz 44,01 dBm -31.07dB 3561 GHz 3570 GHz 1.000 MHz 356113 GHz -16.20 dB
3570GHz 1.000 MHz 3.70659 GHz -45.23 dBm -20.23 db 3570 GHz 3720 GHz 1.000 MHz 365958 GHz 4523 dBm -20.24 dB
3.720GHz 3820 GHz 1.000 MHz 3.73873 GHz -45.12 dBm -5.12 dB 3730 o1 JB20cHe 1000 Mis 379937 GHz 4485 dBm 43548
T ey .
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Ref Level 4000 dBm  Offset 11,1008 Mode Sweep saL
Count 100/100
1 Spurious Emissians ®1Avg

Limit Che<d
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2 Result Summary

3.430 GHz 3530 GHz 1.000 MHz 352595 GHz -43.62 dBm -3.62 dB
3530 GHz 3540 GHz 1.000 MHz 3.53976 GHz -34.14 dBm -9.14 dB
3.540 GHz 3.549 GHz 1.000 MHz 3.54893 GHz -22.97 dBm -9.97 dB
3.549 GHz 3.550 GHz 100,000 kHz 3.54891 GHz -29.80 dBm -16.80 dB
3.550 GHz 3.560 GHz 1.000 MHz 3.55167 GHz 12.05 dBm -17.95 dB
3560 GHz 3561 GHz 100.000 kHz 3.56002 GHz -29.83 dBm -16.83 dB
3561 GHr 3570GHz 1.000 MHz 3.56115 GHz -20.45 dBm -1.46dB
3.570 GHz 3.720 GHz 1.000 MHz 3.57187 GHz -33.55 dBm -8.55 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.81995 GHz -45.04 dBm -5.04 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554K

FR1 n48 / 10MHz / DFT-S OFDM / 64QAM

Middle Channel

1RBO

1RBmax

Ref Level 40.00dBm Offset 11.10 B Made Sweep. saL. I EhE sat
I Count 100/100
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43 GHz 6409 pts. 19.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3.530 GHz 1.000 MHz 148 GHz 8 di 530 GHz 1.000 Mz 3.47550 GHz
1530GHz 3610GHz 1.000 Mz 3.504 54 GHz -45.22 dBm 1610GHz 1.000 MHz 3.60748 GHz
3610 GHz 3619 GHz 1.000 MHz .61897 GHz -27.08 dBm 3619 GHz 1.000 MHz 3.61898 GHz
3619 GHe 3620 GHz 100,000 kfiz 361999 GHz 2275 dBm 3620 GHz 700.000 kHz 361966 GHz
3620GHz 3630 GHz 1.000 Miz 3.62107 GHz 16.94 dBm 3630 GHz 1.000 MHz 362903 GHz
3,630 GHz 3.631 GHz 100.000 kHz 3.630 28 GHz -52.93 dBm 3.630 GHz 3,631 GHz 100,000 kHz 3.63003 GHz
1631GHz 3640 GHz 1.000 Mz 363127 GHz -43.88 dBm 3631 GHz 3640 GHz 1.000 MHz 3.63100 GHz
3.640GHe 3.720GHz 1.000 MHz 3.68352 GHz -45.34dBm 3640 GHz 3720 GHz 1.000 MHz 364212 GHz
3.720 GHz 3820 GHz 1.000 MHz 3.80187 GHz -43.74 dBm 3720 GHz 3520 GHe. 1,000 MHz 381176 GHz 45,05 dBrm
Rty Resty E
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Ref Level 4000 dBm  Offset 11,1008 Mode Sweep saL
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2 Result Summary

3430GHz 3530 GHz 1.000 MHz 350148 GHz -45.07 dBm -5.07 dB.
3530 GHz 3510 GHz 1.000 MHz 3.609 88 GHz -34.08 dBm -9.08 dB
3610 GHr 3619 GHz 1.000 Mz 3.61899 GHz -20.85 dBm -7.85 dB
3619GHz 3,620 GHz 100,000 ktfz 3.61994 GHz -30.15 dBm 17.15 dB
3,620 GHz 3,630 GHz 1.000 MHz 3.62127 GHz 10.65 dBm 19.35 dB
3630 GHz 3631 GHz 100.000 kHz 3.63001 GHz -30.11 dBm -17.11 dB
3631 GHz 3540 GHz 1.000 MHy 3.63126 GHz -20.99 dBm -7.99 dB
3,640 Gz 3.720 GHz 1.000 Miz 3.64004 GHz -35.73 dBm 10.73 dB
3.720 GHz 3,820 GHz 1.000 MHz 3.81755 GHz -45.03 dBm -5.03 dB
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